11197

Food processor

ce

Notice d'instructions

Instruction manuat

Bedienungsanleitung

Manuale di istruzione

Gebruiksaanwijzing

Bruksanvisning

Instruktionsbhag

Brusanvisning

Kéyttohjeet

Instrucciones

Nota de instrugoes

OAHTIEZ XPHEHE

PR6959929885

()R g ) ]




T

@G o =
2w OmD
==

L L

5 g S =
£6i6-20 I55H i G6/L-90 SHL
Elmlio|oaloa|lmnl ™
* =
Elelcclelesl =i 2
glelFls|s| =2
= [=
T|lw|w|lo|o|]o|wv
Fl=|=|=]«]|«]|+=
R AR R
T | F | F| 0| N ol
GIR|R|8]&|&g<
™ o . ™ =y
-
z |gglge|as|z3|eg|g8
Z B3I aIBE e Ins
w (RN ~2I~2 =2 ke
Eigoleg|ee|eeiee|ew
E IS ISO(AI|AG|BS|SS
E|DQia|eg|na|op|ng
E N M| M|~ M
T (=]
. ¥ © cio|laolala
; = | @D |n|©C|®m
: =} [rs)
3 2|88
; -
| sl | ajiglis|o|F
o ') h =] \ =2 =
m QO ~ [+a) o (=] o (=]
- =} o | &
H & o | N | o
o™
e o 2] =] o™ @ 7] 3]
o
.
N e} < [ — I~ o
Y <2228 5|2
(=] w M (=] w w
P I S R e e

26640 365N

e LABEFOIEEN

3.3

©PPPPE)

@) 444444

BE/9G0 GEM

26660 355

LBIE0 365

ADIEE0 GBS

m

=]

LEE-80 JSEH

3.3c

96 -

==Y

2ZTT

©)

]

AB/8 10 S

K 55E FRI10 87



Nomenclature / Parts list

DS0%59 $ 2=

E:lf{ gte Pc?tdﬁﬂ Désignation { Description 472 | 1 | 4189 | Equerre suppart datectaur / Detector bracket
ty| Pa ___ 43| 2 | 3566 |Vis/Screw/! CM3x16
TP 1 | 22002 Poignée racleur / Scraper handle 4 | 3747 | Rondelle f Washer / M3
2 | 1 | 220003 Couvercle émulsionneur / Emulsifier cover 2 3650 | Ferou / Nut £ HuM3
311 220011 Joint de couvercle / Cover seal 44 | 1 | 12062 | Détecteur magnatique / Magnetic detector
4 | 2 | 220051 Racleur couvercie / Cover scraper Gwitch / 230-415 W
5 | 1 | 10608 Retor couteaux micro dentes / Cutter with micio 45 | 2 | 17847 | Voyant/ Neon/ 400V 3400 F
serrated blades 46 | 1 | 18665 | Support voyart / Neon bracket
6 | 1 | 17254) Cuve/Bowl 1 | 18672 | Vis & embase/ Collar screw / HMAx10
712 | 417 ) Poignée/ Handie 47 1 1 | 16658 | Support composants / Component bracket
8 | 2 | 3542 Vis/Screw /F Mox2s , 3 | 16672 | Vis a embase / Collar screw / HM4x10
9 | 1 | 20998 Plague tableau bord émulsionneur 2 vitesses / a8 | 1 | 12153 | Bornier tri / Three phase connection block
Fascia emuisifier 2 speeds 2 3565 | Vie / Screw / CM3x8
10 | 1 | 123111 Commutateur iriphasé / Commuitator, 3 phase 2 | 3650 | Ecrou / Nut/ HuM3
2| 3572 1 Vis/ Screw / CMAxT6 48 | 2 | 2959 | Plague a bormes {bi-tension) / Block plate
ERIN I 4149 | Arbre/ Shaft (dul voltage)
1211 3302 | Plague indicative / indicator sticker 1 3570 | Vis / Screw f CM4x8
N 4162 | Plot verrouiflage / Locking stud 11 3572 | Vis/ Screw / CMAx15
1 3786 | Rondelle contact / Contact washer / CsZ8 2 | 3657 | Ecrou/ Nut/ HuMA
3| 3862 | Ecrou] Nutfmhg 50 | 1 | 3149 | Passe fil/ Grommet/ 8,5x13x3
T4 ) 3551 Vis/ Screw ; 51 1 1 | 3404 | Cable (riphase) / Power cable (3 phase)
4 | 3778 | Rondelle contact / Contact washer / CsLE 52 | 1| 3377 | Capotamiere / Rear hood
4] 3633 | Ecrou Nut/ HUMS 53 6 | 3577 | Vis/ Screw/ CMAX12
151 1 | 4150 | Rondelle de serrage / Lockwasner 84 | 1 | 3328 | Contacteur / Contactor / 230-400 V
603 3160 But_ee " Stop 3334 | Contacteur / Contactor / 415V
1711 1 17900 Chassis/ Body 1 | 6380 | Contact auxiliaire (riphasel/Auxiiary biock {3 phase)
18 | 1 | 20838 Joint feutre / Felt seal / 20x27x2 5 | 2572 | Vis/Screw/ CMax16
1 | 20840 Deflecteur / Deflector 5 | 3748 | Rondele / Washer / 72
19 1 20838 CQUSSEnet! BL!lShH/ZGXEEiX'IG 2 2851 Ecrou / Nut / HuMi4
20| 2 | 3103 | Joink torique / *0" ring / 26.2x3.6 55 { 1 [ 16675 | Languette double (terre} / Double flat
21 1 1 | 20837 Palier/ Shaft bearing (earth terminal)
22 11 3047 | Roulement / Bearing / 6303 2RS1 1 1 3572 | Vis/ Screw/ CM4x16
23 | 1 | 17842 Support metor / Motor bracket 1| 3766 | Rondsile / Washer / DE4
24 4 35086 | Vis/ Screw / HMbx16 1 3651 Ecrou/ Nut / Hum4
4 1 3785 | Rondelle contact / Contact washer / CsM§ 56 | 1 | 22004 | Racieur cuve ! Bowt scraper
25 | 1| 2134 | Clavette /Key/ Coxbx27 D, 24557 57 | 1 | 22003 | Support racleur / Scraper bracket
26 | 1 | 22009 Poulie réceptrice / Driven pulley / 50Hz se | s 3398 | Aimant/ maanet / 625
1 | 22011 | Poulie réceptrice / Driven pulley / 60Hz 59 | 3 2881 | Bouchan / P?u
27 |1 3022 | Courrole /Belt /762 8 S
2811 3506 | Vis/ Screw / HMBEx16
1 373C | Rondelle / Washer / CL ME
29 | 1 | 16656 Plague de fond / Base plate
30 | 4 | 9299 | Patin / Rubber foot
311 5 | 3634 | Vis/ Screw / RL M5x16
KPR 3506 | Vis/ Screw/H M6x16 SOUS-ENSEMBLES SAV / SUB ASSEMBLIES
1 3780 | Rondelle f Washer / CL M6 Code Désignation / Description
33 1 1 |-2208F| Poulie motrice / Drive pulley / 50Hz Part N°
16660 | Poulie motrice / Drive puliey / 60Hz 4152 Arbre gquipé / Drive shaft assembly [11+18+25+28]
34 |1 - | Clavette moteur / Motor key pe 9 1572 4. 4144 Paliar équipé / Shalt bearing assembly
35 | 2 | 10330 Vis/Screw/H M8x25 ’ [11+14+15+418+19+20+ 21422425+ 28]
2 | 3786 | Rondelle contact / Contact washer / CsZ8 22039 Couvercle émulsionneur équipé / Cover emulsifier
2 | 3662 | Ecrou/ Nut/HmMS assembly [2+3+58+59]
36 0 1 | 3517 [ Vis/ Screw /H MBx25 22037 Racleur complet / Scraper assembly f [1+4+56+57)
1| 20979 Equerre tendeur / Tensionning bracket 22038 Jeu de joints racteur / Set of scraper seal / [4+56]
7|1 20980 | Equerre support condensatewrs / Capacitor 4163 Cuve equipée / Bowl assembly [6-+8]
mounting bracket 4206 Poignée droite ou gauche equipée / RH or LH
/| 3467 | Collier / Coltar / CV8 handle assembly [7+8]
1 | 2493 | Vis{ Screw / HM4x10 4205 Capot arriere eguipé / Rear hood assembty
1 3749 | Rondelle / Washer / M4 [50+52+53]
1 3651 | Ecrou/ Nut{ Huh4 22081 Rotor couteaux micro dentés / Cutter with micro
39 | 2 | 11467 Condensatelr de freinage {triphase} / Brake serrated blades
capacitor (3 phase) 10535 Rotor couteaux fisses / Cutter with smooth blades
40 1 2 | 3468 [ Collier / Collar 10342 Roter colteaux crantas / Cutter with serrated blades
41 | 1 [EHE3] Moteur / Moior 22026 | Moteur kriphasé equine / 3 phase moior assembly/400Y
K 55€ FR 1197 A




Vue éclatée / Exploded view

4601 &L 3554

K35EFRI0GY



Schémas électriques / Electrical wiring diagrams
Branchement triphasé - 1 tension, 2 vitesses / Three phase cennection - 1 voltage, 2 speeds

B g ®
V1

PE|L 5L 2L 3 |

F@L\L}L! '—Iﬂ,.z_ZA B 7

g H NN AR
a M

I | o VOO v TR o I
LT s i e g8 7 E R
|
Lo 0 o~
L p— vr) v/
3 G g
G [
N 4 A ]
% H B I
g Vil M A C A
e = s S AR 0 :
)
5 F C

Branchement friphasé - bi-tension, 2 vitesses / Three phase connection - dual voltage, 2 speeds
[REN %]
ﬁ T T

B[

DLt 2|e ]

At A

ULy LWL GV iy

|

KASEFR 097




K55 Food Processor - Spare Parts

#hen ordering spares always give a full description of the part required, state the type of machine (i.e. K55 Food Processor] and the serial number
“ich csr e fourd on the rating plate fitted to the rear of the machine.




D5 :?0-423?3

]
9
10
1t
12

13
14
15
16
17
18
19
20
21
22

23
24

25
26
27
28

29
30
N

-y
‘<

33
34
35
36
37
as
39
40
41
42
43
a4
a5
46
47
18
a9

51
52
53

PART No.

_K55418

I<55/4/%A
K55-305
K55—430

K55-419
K55-211

K55--210

DESCRIPTION arty
e

Magnet QG e3RG S Okl ;;?&é‘) 1
Plug 1
Cutter Carrier 1
(ndicating Light Single Phase 1
or ,

2

Indicating Light Three Phase
Name Plate Singie Speed

[+13

Narme Piate Two Speed

K 55140 sie ¢ frbnor, M4

K55—415
K55—-140
K55—134
K55—203
K55-135
K55—427

K55—-426
K55--135
K55—-134
K55—147
K55—20T
K55-402
K55—137
K55--138
K56--143
K56-135

Ks5-22

KSS-—4177
KS5—-411
K55—-421

KE55-422
Kb55-.204
K55-128
K55-139
K556-408%

K55--404
K55-140
K55--420
K55-135
K55-146
K55-126
K55--143
KS5-138
K55—143
K55-127
KS5-125
K55.-106_
K55-145
K55-129
K55x320™"
K55 130
K85-202
K55—124
K55—-129
K55—145
K55--105
K65-125
K55—139
KS5-144
K55.-104
K85—121

1PH Kés‘ ;ws‘ﬁ
Switch Body |

Nut, M4
Screw, M4 x 8mm LG
Mounting Plate

Screw, M4 x 12Zmm LG
Contactor 240v Single Phase
or

Contactor 415v Three Phase
Screw, M4 x 12mm LG
Screw, M4 x Bmm LG
Washer, M4

Rear Cover (XS0 &2 o5
Operating Lever

Screw, M3 x 16mm LG

Nut, M8

Washer, M8

Screw DSIA 062
Electronic Relay 240v Single Phase
ar

Electronic Relay 415v Three Phase
Grommet

Supply Cable 240v Single Phase
or

Supply Cabie 415v Three Phase .
Relay Bracket

Screw, M6 x 30mm LG

Nut, M8

Motor 240v Single Phase

ar

Mator 415y Three Phase

Nut, M4

Cabte Grip

Screw, M4 x 12mm LG

Washer, M4

Screw, M8 x 30mm LG

Washer, M8

Nut, MB

Washer, M8

Screw, M8 x 16mm LG

Key, 5mm x Bmm x 27mm 3252 17

Motor Pultey 0 SO :)98,‘..
Washer, M8

Screw, M6 x 16mm LG

Foot DSOBISKE

Screw, M6 x 20mm +L.G

Cover

Driving Belt

Screw, M6 x 16mm LG

Washer, MG

Driven Pulley DYGSOHLEY
Kev Smm x 5mm x 27mm " {jg P
Nut, M6

Washer, M6

Base

Lower Bearing DSo 30{%7

N

- KN

2

LR TR R e N W I

—

L T Yy

1
1
5
1
1
2
2
2
4
4
L%,_.
1
4
1
4
2
1
1
1
1
1
-
4
4
1
1

236

ITEM PART No. DESCRIPTION aTy
54 —K55=100 Drive Housing (7S 9641 4] 1
85 K55-150 ‘0" Ring v &%t % 2
56 K55-122 Sleeve ]
87 Kb65~-123 Seal 1
58 K55-200 Body 1
59 K55-148 Buffar 3
60 KbB5-~102 Positioning Ring 1
61 K55-131 Screw, M§ x 50mm LG 4
62 K55-133 Screw, M5 x 25mm LG 2
63 K55-205 Locking Peg 1
64 KE55-101 Drive Shaft "1
85 KB5-304 Bowi Handle 2
66 K55-300 Bowl DSO®I63 1
87 K55-132 Screw, M5 x 60mm LG 2
68 K55-208 Cover Lock Label i
69 K55--307 Lower Smooth Blade 2k 1

ar
KE5--309 Lower Scalloped Blade ik 1
70 qu@/aoe Spacer . 4
=71, K55-308 umm5mmm8mm ® 1
ar
K55—-310 Upper Scalloped Blade # 1
72 K55-30% Locking Ring SoLp AS mxroﬁ oL
73 K55-302 Transparent Cover {25220 r,) e 1
74 K55.-303 Scraper = OKE 1,0 1
5 KSS/6E02 S TRanATHEMNG: iriG
{:3%_1 16€
6dz2 2P

# OMAy SOLD 10 MIRS §
v

SmooTH B44pes k< 55/307- 308 MI083s

> SCAUOATD BADES KS5 /300 - 3,0 USE
pSICIe2

AL S0 AVARIARGAE AC CUTTER

L£U8B Assy k/s_;%g—o-a—
DS /0342
COTIER ASLY SWooT
SEOS | 0 52 - e KIBY 3
UT“’(@&? MD/ CCH lcﬁfﬂcD
5i

% Ci~2
L rems NOT /u.ur-r :

SHARpvING DEVICE KS55/601

12 mrQ apacimors KF‘;/IINFD
25 mrp pdcrors KEs 15 mro
0 MFPO Coppcrt Kk 55/ 80

CamCorots £ Qidyy fn peov FAeH 0T
Cage ~ vy

CAeRCITo (1S mFD DSOG2 2/
CAPALITUR 220 mFb  DSOQ35 Y
Mol (T Loy D50 §875




Electrical Wiring Diagram
Eeplacement for K55 415 switch from 12 terminal to 4 terminal

Yellow

§
!
J Two Capacitors
{ 12uF-400V

i :q
Yellow E:
_ Motor ZL::; ? —— .




